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Parts Breakdown 5740NB

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 266024-8  H.S.H. BOLT M6X20, 5740NB  1
 2 224275-9 OUTER FLANGE, 5007F  1
 4 224151-7 INNER FLANGE, 5007FK  1
 5 285802-7 BEARING RETAINER 19-33, 5740NB  1
 6 323763-4 SPINDLE, 5740NB  1
 7 211129-9 BALL BEARING 6201DDW, GA4030  1
 8 257173-2 RING 12, 5740NB  1
 9 961155-5 RETAINING RING S-38, 4200H  1
 10 266026-4 TAPPING SCREW 4X12, LS1016L  1
 11 415799-8 LEVER, 5177B  1
 12 231818-0 TENSION SPRING 4, 5740NB  1
 13 317717-1 SAFETY COVER, 5740NB-T3  1

 317703-2  SAFETY COVER, 5740NB-T2

 317033-1  SAFETY COVER, 5740NB

 14 317035-7 HOUSING W/O BEARING, 5740NB  1
 15 226461-8 HELICAL GEAR 47, 5740NB  1
 16 211012-0 BALL BEARING 606ZZ, HR2410  1

 211014-6  B. BEARING 606, 6826

 17 942151-2 SPRING WASHER 6, 5007NB  1
 18 252624-0 KNOB M6, 5007F  1

 934301-3  WING NUT M6, N1900B

 19 819063-3 MAKITA LABEL, DA3010F  1
 20 153664-0 BLADE CASE, 5740NB  1

 152584-5  BLADE CASE CPL., 5740NB

 21 344365-3 COVER PLATE, 5740NB  1
 22 266026-4 TAPPING SCREW 4X12, LS1016L  2
 23 262502-6 RUBBER SLEEVE 6, 5007F  1
 24 251247-1 P.H. SCREW M6X20, 5007F  1
 25 265034-2 C.S.H. SCREW, LS1016L  2
 26 415437-2 ROLLER PIN 6, 5740NB  1
 27 415438-0 ROLLER 20, 5740NB  1
 28 135486-0 SUPPORT ASS'Y, 5740NB  1

 632673-7  SUPPORT CPL., 5740NB

 29 634156-3 FIELD 115V, 5740NB  1
 30 266044-2 T. SCREW FLANGE 5X60, 5037NB  2
 31 415873-2 BAFFLE PLATE, 5740NB  1
 32 261109-5 RUBBER WASHER 13, 5740NB  1
 33 253192-6 F. WASHER 14, LXSF01  1
 34 211033-2 B. BEARING 608LB, 5007F  1
 35 681613-2 INS. WASHER, JN3200  1
 36 516271-4 ARMATURE ASS'Y, 5740NB  1
 37 241858-0 FAN 70, 5740NB  1
 38 344317-4 SHAFT LOCK, 5740NB  1
 39 211097-6 BALL BEARING 6000LLB, 5740NB  1
 40 233092-6 COMP. SPRING 5, LXSL01  1
 41 417077-2 HANDLE COVER, 5740NB  1

 415978-8  HANDLE COVER, 5740NB-T1

 42 664265-4 CORD (2X16X8;SJ), 5007NBA  1
 43 682505-8 CORD GUARD, 5007F  1
 44 265995-6 TAPPING SCREW 4X18, BO4556K  2
 45 687063-9 STRAIN RELIEF, 4323K  1
 46 266045-0 TAPPING SCREW 4X20, 9046  4
 47 859587-7 NAME PLATE, 5740NB  1

 859586-9  NAME PLATE, 5740NB

 48 911268-2 P.H. SCREW M5X45, 5007MG  3
 49 643750-0 BRUSH HOLDER CAP, HM1100C  2
 50 CB303 CARBON BRUSH SET, 194996-6  1

 194996-6  CARBON BRUSH SET, 194996-6
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 191963-2  CARBON BRUSH CB-303 SET, 9227C

 51 151785-2 MOTOR HOUSING, 5740NB  1
 150952-6  MOTOR HOUSING CPL., 5740NB-T1

 52 651288-1 SWITCH, 5740NB  1
 53 654532-5 TERMINAL BLOCK, BO4556  1
 54 256480-0 SHOULDER PIN 6-7, 5740NB  1

 256442-8  SHOULDER PIN 6-7, 5007NHK

 55 344318-2 ANGULAR GUIDE, 5740NB  1
 56 265701-9 SCREW M6X14, 5177B  1

 924316-8  THUMB SCREW M6X15, 5402A

 57 317031-5 ANGULAR PLATE, 5740NB  1
 58 265708-5 SCREW M6X20, LS1011  1

 924326-5  THUMB SCREW M6X20, 3700B

 59 942151-2 SPRING WASHER 6, 5007NB  1
 60 941151-9 F. WASHER 6, 5007NB  1
 61 951222-4 SPRING PIN 6-36, 2030S  1
 62 266018-3 C.S.N. BOLT M6X20, 5740NB  1
 63 163401-4 DEPTH GUIDE CPL.,5740NB  1
 64 912107-9 C.S.H. SCREW M4X8, 5037NB  2
 65 344632-6 BASE, 5740NB  1
 66 912212-2 C.S.H. SCREW M5X12, 5007NK  5
 67 913206-0 SET SCREW M5X8, GA7911  1

164095-8 GUIDE RULE BULK, 4200H  1
783203-8 HEX WRENCH 5, 4131  1
410047-0 WRENCH HOLDER, GV5000  1
D-16586 N/A  1
 A-90009  7-1/4 T.C.T. BLADE 16T, 5037NB

A-94530-10 7-1/4" 24T BLACK FRAMING BLADE 10PK, 5007FK  1
 A-93625-10  BLUE M FORCE BLADE, 10/PK

 A-94530  7-1/4 24T BLACK FRAMING BLADE BULK

 A-93625  BLUE M FORCE BLADE, 5007NHK

654077-3 INSULATED TERMINAL, 5007NK  1
266045-0 TAPPING SCREW 4X20, 9046  1
810133-1 CAUTION LABEL, 5007F  1
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